NAME OF WORK: WORKS CONTRACT FOR OPERATION AND MAINTENANCE OF PRODUCER GAS
EFFLUENT TREATMENT PLANT INCLUDING LABORATORY ANALYSIS AT BHEL-TRICHY DURING
2023-24 FOR 15 MONTHS.

Enquiry No: 9032300002; GEM/2023/B/3617479; Dt: 14.07.2023
BHARAT HEAVY ELECTRICALS LIMITED- TIRUCHIRAPPALLI-620 014

WORKS CONTRACTS MANAGEMENT
NOTICE INVITING e-TENDER (GeM)
PART-I (TECHNO COMMERCIAL BID)

1 Tender Ref No: 9032300002;
" |GeM Bid No.: GEM/2023/B/3617479; Dt: 14.07.2023
2. [Tender Type Open Tender-Two Part (e-Tender)

'WORKS CONTRACT FOR OPERATION AND MAINTENANCE
OF PRODUCER GAS EFFLUENT TREATMENT PLANT
3. Name of work INCLUDING LABORATORY ANALYSIS AT BHEL-TRICHY|
DURING 2023-24 FOR 15 MONTHS

4. |Location of work BHEL Trichy (Tamil Nadu)
[...]
of the works that is necessary for the operation & maintenance of the Effluent Treatment plant the same will
be executed by BHEL by engaging alternate agency / other means. The expenditure thus incurred by BHEL
plus 50% over head charges will be recovered from the contractor's bills. The contractor is advised to visit
the plant site to asses the work content before submitting his offer.

8. No workman will be allowed to work more than 8 hours in any day and more than six days in a week. The
contractor shall plan for relievers accordingly to fulfil the requirment. It is the responsibility of the contractor
to ensure round the clock operation of the plant by engaging suitable man power. The contractor shall plan
for suitable relivers for the labours engaged to meet the statutory provisions.

Page 10 of 49 Contractors seal and Signature



NAME OF WORK: WORKS CONTRACT FOR OPERATION AND MAINTENANCE OF PRODUCER GAS

EFFLUENT TREATMENT PLANT INCLUDING LABORATORY ANALYSIS AT BHEL-TRICHY DURING

2023-24 FOR 15 MONTHS.

Enquiry No: 9032300002; GEM/2023/B/3617479; Dt: 14.07.2023

9. The contractor has visit the plant site to asses the nature of the work and work out the manpower /
machinery requirement before submitting the offer. Site visit certificate (ANNEXURE - A6) has to
submitted mandatorily along with the bidders offer.

10. Water, Electrical Energy required for the works will be provided by BHEL at free of cost.

OPERATIONAL TERMS & CONDITIONS

1.

8.

The existing Plant is capable of treating 500 cum of effluent per day. List of activities on daily basis and
the process layout with characteristics of influent and effluent is enclosed in Annexure I & II
respectively.

The contractor should engage Operators, Technicians, Unskilled workers for operation & treating the
effluent generated from Producer Gas plant to the norms specified by BHEL and dispose the treated
water as directed by the Engineer-in-charge.

Operation and Maintenance is to be carried out in Three shifts a day for all the activities as listed in
Annexure - | and maintaining pumps, DG set, Diesel pumping engine, power tiller, etc.,

Required Power and water for the Operation of the system will be provided by BHEL free of charges
Required Consumables like alum, Polymer, Urea, DAP, fuels like diesel, lube oils, etc. will be supplied by
BHEL at stores at free of cost.

Raw and treated water should be tested for pH, TSS, TDS, Phenolic compounds, COD, BOD @20 ¢ C for 5
days / 272 C for 3 days, Oil & Grease, Sulphates, Chlorides as per the schedule given in Annexure IV. The
tests shall be conducted in any NABL Accredited laboratory as per annexure - [V

Failure to conduct test and submit report (Raw and Treated) tests as per the instructions of Engineer in-
Charge. Will attract penalty @ Rs. 4000/- per set of sample (Raw and Treated). Once collected the
samples, report should be submitted within 10days.

The contractor should maintain all monitoring records w.rt ETP operation and maintenance,
Laboratory analysis, etc,, as listed in the Annexure - V.

9. The Contractor should associate for collecting samples by Statutory bodies like Central Pollution Control

10.

11.

12.

13.

14.

15.

16.

17.

Board, Tamil Nadu Pollution Control Board and others if necessary

The tar / oil / sludge collected from tar oil separator, equalisation tank etc., of ETP is to be disposed to
Producer Gas plant inside factory or as directed by Engineer in-charge. Necessary empty barrels will be
issued from BHEL stores.
One Power tiller with operator will be provided by BHEL free of hire charges for disposal of tar barrels
to producer gas plant, receiving materials from BHEL stores, movement of hazardous waste (Dried DAF
scum) to storage area, etc., as and when required
The sludge collected from DAF scum drying bed shall be packed in polythene bags which will be supplied
by BHEL at free of cost and kept inside the Hazardous wastage shed. Records should be maintained for
the quantity generated and stored on monthly basis
The contractor should submit the list and quantity of consumables and spares used every month for the
verification by BHEL.
The list of spares required for all pumps and the equipments shall be given by the contractor well in
advance so as to procure and keep ready to run the plant without any interruption, and the same will
be issued to them on written requisition. Replacing of defective spares is in the scope of contractor.
Records shall be maintained for the receipt and use of spares supplied by BHEL.
The workers should be provided with one set of uniform, safety shoes, gum boots personal protective
equipment such as Gloves, Goggles, masks, safety shoes, waste cloths, soaps, etc by the Contractor
The contractor should follow all procedures pertaining to safety and EMS in day to day running of the
plant
During this period the contractor should take whole responsibility of Plant operation including
treatment efficiency. Any deviation from the specific performance requirement of any equipment or
quality of treated effluent as per norms, the contractor shall immediately take steps to rectify the
deficiency without any extra cost to the Authority.

Page 11 of 49 Contractors seal and Signature



NAME OF WORK: WORKS CONTRACT FOR OPERATION AND MAINTENANCE OF PRODUCER GAS
EFFLUENT TREATMENT PLANT INCLUDING LABORATORY ANALYSIS AT BHEL-TRICHY DURING
2023-24 FOR 15 MONTHS.

Enquiry No: 9032300002; GEM/2023/B/3617479; Dt: 14.07.2023

18.

19.

20.

21.

22.
23.
24,
25.

26.

27. The contractor is free to deploy any mechanical equipment approved by BHEL for carrying out the

The contractor shall carry out the Health Performance check at his cost for the workman engaged in
the work through a registered medical practitioner and produce the certificate on demand.

The contractor should provide a Preventive Maintenance service periodically i.e. once in a month
through offering a visit by a qualified Environmental Engineer / Chemist to ensure the overall health

of plant, the report to be submitted to engineer-in-charge.

Arrangement for field testing of water i.e. Hardness, PH, Turbidity, Colour should be always available
for that testing kit and instrument to be provided by contractor.

Contractor shall provide tools like ammeter, multi-meter, tester, screw driver, spanner set, wrenches,
crow bar, spade, sickles or any other tool that may be necessary for the proper operation and
maintenance of the ETP

Cleaning and removal of sewage / sewage sludge that is used as part of the treatment process from the
ET Plant shall be done by the contractor as instructed by Engineer in-charge.

The contractor shall attend to any leakages / breakages in the pipe lines in the ET Plant area for which
necessary spares shall be provided by BHEL

It is the responsibility of the contractor to keep the entire plant site neat and tidy in all shifts and on all
days.

The contractor shall be liable to follow the instructions given by BHEL time to time with related to the
proper functioning of the ETP.

Removal of tar sludge / cleaning of chambers from all the process chambers / areas shall be carried out
once in three months as per the instructions of Engineer in-Charge. Penalty will be imposed @ Rs 200
per day per tank for the delay in the cleaning process against the number of days to be taken for cleaning
the tanks as detailed below:

Sl | Name of the Chamber / process Tank | Number of days to be taken for cleaning of one
No Tank / Chamber

01 | Raw Effluent Collection Tank 3 Days from the date of taking up for cleaning
02 | Tar / Oil Separator 7 days from the date of taking up for cleaning
03 | Equalisation Tank 7 days from the date of taking up for cleaning
04 | Raw Effluent Storage Tank 9 Days from the date of taking up for cleaning
05 | DAF 3 days from the date of taking up for cleaning
06 | Clarified Effluent Storage Tank 9 Days from the date of taking up for cleaning
07 | Raw Sewage Collection Tank 3 Days from the date of taking up for cleaning
08 | Aeration Tank 8 Days from the date of taking up for cleaning
09 | Secondary Clarifier 3 Days from the date of taking up for cleaning
10 | Tertiary Clarifier 3 Days from the date of taking up for cleaning
11 | Sludge Holding tank 3 Days from the date of taking up for cleaning
12 | Sand Bed 9 Days from the date of taking up for cleaning
13 | Treated Water Chamber 3 Days from the date of taking up for cleaning
14 | Horticulture Water Pumping Sump 4 Days from the date of taking up for cleaning
15 | Jungle Clearance of area in and around | 9 Days from the date of taking up for cleaning

Oxidation ponds
16 | Jungle Clearance in and around the | 7 Days from the date of taking up for cleaning
coconut groves near ETP

cleaning activities etc.,

Page 12 of 49

Contractors seal and Signature




NAME OF WORK: WORKS CONTRACT FOR OPERATION AND MAINTENANCE OF PRODUCER GAS
EFFLUENT TREATMENT PLANT INCLUDING LABORATORY ANALYSIS AT BHEL-TRICHY DURING
2023-24 FOR 15 MONTHS.

Enquiry No: 9032300002; GEM/2023/B/3617479; Dt: 14.07.2023

Annexure -1
DETAILED LIST OF ACTIVITIES
(Ref: Sketch in Annexure - II)

S.No ACTIVITY

1 Operation of Effluent Pumps:
(List of Pumps & equipments as listed in Annexure-1V)

A | Pump the PG plant effluent to Tar Oil separator by operating
10HP/3HP Pumps

B | Pump sewage to Aerators by switching on 5 HP Pump

C | Note down the initial and final readings of the flow meter in each shift.

2 Operation of Dissolved Air Floatation (DAF):

A | Keep 95 kg of Alum (600 ppm, 10% solution) in 1000 litres of water.

Mix it in Alum dosing tank with Compressed Air

B | Keep 0.48 kg of Polymer (3ppm, 0.05 % solution) in 1000 litres of water. Mix the chemicals
with Compressed Air in polymer tank

C | Start Feed pump and Chemical dosing pump.

D | Start High Pressure pump. Open the valves and adjust the pressure of Air Dissolved Tube
to 4 kg/cmz2. Keep Air flow into Air dissolved tube (ADT) at 2 - 2.5 NM3/Hr.

E | Adjust the pressure gauges (2 Nos.) of dissolved air inlet to the super cell at 4 kg/cm?

F | Start the variable speed gear motor for scooping the floating scum from the cell.

G | Collect the scum in scum drying beds. Pump the filtrate to the Aeration tanks.

H | Collect, pack and store the dried scum in polythene bags at Hazardous waste storage shed

[ | Adjust the Alum dosing so as to get clear water from outlet of DAF system

| Frequently check all the pressure gauges and scum removal line

Shutting of DAF unit:

K | Switch off High-Pressure pump, feed pump, Chemical dosing pump, compressor, and
variable speed gear motor. Close the pressure gauges valves.

L | Close the valves of Alum and Polymer tanks

M | Close inlet valve of High pressure pump and cut off compressed air to ADT

Page 13 of 49 Contractors seal and Signature



NAME OF WORK: WORKS CONTRACT FOR OPERATION AND MAINTENANCE OF PRODUCER GAS
EFFLUENT TREATMENT PLANT INCLUDING LABORATORY ANALYSIS AT BHEL-TRICHY DURING
2023-24 FOR 15 MONTHS.

Enquiry No: 9032300002; GEM/2023/B/3617479; Dt: 14.07.2023

S.No ACTIVITY
3 Operation of Aerators:
A | Ensure continuous running of all the four aerators and sewage pump of S5HP.
B | Start the Clarified water storage tank pump and check the quantity of sewage inflow to the
Aeration tanks (1 part of effluent and 3 parts of sewage).
Allow both sewage and clarified effluent to the Aeration tanks.
D | Switch on the Sludge Return Pump for a period of 8 (eight) hours in order to maintain required
MLSS (1500 - 3000 mg/1) in the Aeration tanks. Check the Dissolved oxygen in all the four
aeration tanks on daily basis.
E | Keep 1 (one) kg of DAP and 1 (one) kg of urea each in all the tanks once in a day to maintain
the ratio of nutrients to the organic load.
F | Note down the pumping hours of the clarified water pump (3 HP).
4 Chemical dosing after secondary clarifier:
A | Add 10 kg of Alum (25 ppm, 0.75 % of solution for a flow of 500 cum / day.) and 0.30 kg of
Polymer (1ppm, 0.003% of dilution for 300 cum / day of flow.) in the Alum and polymer tanks.
B | Open the valves of Chemical dosing tanks. Run the flash mixer for mixing the Chemicals with
clarified water.
C | Check the colour and pH of the water after tertiary clarifier frequently and adjust the chemical
dosing accordingly.
D | Pump the settled sludge from the tertiary clarifier to one of sludge drying beds.
Collect the dried sludge from the sludge drying beds and dispose it in the area identified by the
Engineer in-charge.
F | The supernatant from the tertiary clarifier is pumped to sand filters for filtering the effluent
before disposal.
G | Pump the filtrate from the final disposal sump to Horticulture purposes.
Note down the initial and final reading of the flow meter in each shift provided at the final
outlet point.
5 Maintenance of Pumps, Aerators, etc.:
A | Periodically tighten the foundation bolts of the pumps
B | Check the glands ropes of pumps for leakage
C | Prime the pumps if necessary
D | Check the foot valves of the pumps for clogging
E | Checkthe Oil level in the gear box of Aerators, Flash mixer, etc.
F Look for irregular sounds when the aerators are working. Take necessary action to arrest

the vibrations.

Page 14 of 49 Contractors seal and Signature



NNAME OF WORK: WORKS CONTRACT FOR OPERATION AND MAINTENANCE OF PRODUCER GAS EFFLUENT TREATMENT PLANT
INCLUDING LABORATORY ANALYSIS AT BHEL-TRICHY DURING 2023-24 FOR 15 MONTHS.
Enquiry No: 9032300002; GEM/2023/B/3617479; Dt: 14.07.2023

Annexure - 1|

GAS PLANT ETP FLOW CHART

MASS BALANCE

Tar Oil Separator - Equalisation Tank -I Raw Effluent
e Inlet Effluent Sump Storage Tank

[
4

Tar Oil Separator -l Equalisation Tank -l

Inlet Sewage Sump _O Pumps | .
PUMP
: INPUT CHEMICALS
Input Details A. OUTPUT WASTE
Z 3 Fl th
Phenolic Sewage i Tar collected per day = 50 litres per Al(:l::; i, ;(;ukgh o g ey
Effluent day go :
150 cum/day 350 cum/day (600 ppm, 10% solution)
Characteristics | Waste disposal: Dispatch to PG plant Polymer = 0.480 kg., i
oH 80 78 (Bppm, 0.05% solution)
TSS 800 mg/I 300 mg/I
TDS 1200 mg/I 700 mg/I
BOD = - 80 mg/l
COoD 2000 mg/I 200 mg/I
0O&G 120 mg/I < 20 mg/l
Phenolic 1500 mg/| NIL A PUMP
Compounds 150 m S Scum drying
N Clarified Effluent Storage Beds
N Tank b
Treated SH oot Drv Sludge Storage
characteristics Aeration tanks :
Secondary Clarifier Tertiary Clarifier
. 10
3
TSS (mg/) 25 \ 500 m v v v ERTY
TDS (mg/l) 600 O* / > Chemical Mixer
BOD (mg/1) 25 Sewage Dosing
COD (mg/h) 200 i iy
T e Bindeemiy’ - Flow =300 cum / day :
(mg/l) ; Alum=10kg : Sludge
Phenokc _@ » (25ppm, 0.75 % solution) drying Treated effluent
Compounds <1.0 Polymer = 0.300 kgs Beds For Agriculture
(el Sludge Recvcle ¢ (1 ppm, 0.02 % solution ) !

Page 15 of 49 Contractors seal and Signature



NAME OF WORK: WORKS CONTRACT FOR OPERATION AND MAINTENANCE OF PRODUCER GAS
EFFLUENT TREATMENT PLANT INCLUDING LABORATORY ANALYSIS AT BHEL-TRICHY
DURING 2023-24 FOR 15 MONTHS

Enquiry No: 9032300002; GEM/2023/B/3617479; Dt: 14.07.2023

Annexure - II1
DETAILS OF PUMPS AND EQUIPMENTS

SL
No LOCATION PUMP DETAILS REMARKS
: MAKE | HP | KW | RPM | QTY
A. INLET PUMPS
01 | Sewage Inlet Pump Kishor 35 | 26 | 2000 | 1 |Submersible
grinder pump
02 | Effluentinlet pump -1 Suguna 10 7.5 1440 | 1
03 | Effluent inlet Pump-2 Suguna 3 | 22 | 2880 | 1 |3Phinduction
motor
B. DAF SYSTEM
01 DAF inlet motor ABB 5.0 3.7 2830 1
02 DAF inlet motor Suguna 5.0 3.7 2880 1 | Stand by
03 Chemical Dosing Pump ABB 0.5 0.37 1370 1
04 High Pressure Pump ABB 10 7.5 2850 1 | 3 @ squirrel cage
induction motor
05 DAF Scooper motor Crompton | 0.75 | 0.55 1395 1
C. AERATORS
01 Clarified water storage tank Kirloskar 3.0 29 2830 1
motor
02 Surface Aerator - [ ( Fixed Kirloskar 50 3.7 1430 1 3ph induction
type ) motor
03 Surface Aerator -2 (Fixed ABB 50 37 1425 1 3 0 sqqlrrel cage
type) induction motor
04 Surface Aerator - 3 (Fixed Kirloskar 50 3.7 1430 1 3ph induction
type) motor
05 Surface Aerator -4  (Fixed ABB 50 37 1475 1 3 0 sqglrrel cage
type) induction motor
06 | Sludge recycling pump Kirloskar 3 2.2 2800 1
D. SECONDARY CHEMICAL DOSING
01 | Stirrer Motor-1 (Alum) B.h.arat 3.0 2.2 1430 1
Bijilee
02 | Stirrer Motor-2 (Alum) Bharat 30 | 22 | 1430 | 1
Bijilee
Sti Motor-3
03 | > e TOROr Bharat 30 | 22 | 1430 | 1
(Polymer) Bijilee
04 | Flash mixer motor Bh.arat 3.0 2.2 1430 1
Bijilee
E.TERTIARY CLARIFIER
01 | Tertiary Clarifier motor Texmo 5 3.7 1440 1 3ph induction

Page 16 of 49 Contractors seal and Signature



NAME OF WORK: WORKS CONTRACT FOR OPERATION AND MAINTENANCE OF PRODUCER GAS
EFFLUENT TREATMENT PLANT INCLUDING LABORATORY ANALYSIS AT BHEL-TRICHY
DURING 2023-24 FOR 15 MONTHS

Enquiry No: 9032300002; GEM/2023/B/3617479; Dt: 14.07.2023

motor
02 | Tertiary Clarifier motor Suguna 3 2.2 2880 Stand by
F. DISPOSAL SUMP
01 Treatefi water outlet Pump to Kirloskar 50 37 1430 3ph induction
collection well motor
02 | Treated water outletPumpto | g 0\, 50 | 3.7 | 2880 Stand by
collection well
03 | Collection Well Pump Kirloskar 10 7.5 1450 3ph induction
motor
G. OTHERS
01 | Diesel Generator Kirloskar | 40K - 1
VA
02 | Motor for TOS Drive VEM 3.5 2.6 -
Annexure -1V
Sampling and analysis
S.No. | Parameter Periodicity
A.) Producer gas plant ETP
1 PH :
2 Total suspended solids 1) }Neekly once for bdqth(;nﬂléent aniefﬂubent
3 Total dissolved solids orm NAB.L Accredited Lab or f91tt ela
X available in ET Plant by engaging a
4 0il & Grease e . : .
- qualified Chemist. Chemicals Required for
5 Chemical oxygen demand .
: the test shall be supplied by the contractor
6 Phenolic compounds
7 BOID}SI@ZOOC or BOD:@270C 2) Monthly Once for both influent and effluent
8 Sulp .ates form NABL Accredited Lab
9 Chlorides

CENOGE W

List of records to be maintained

10 Records for receipt and use of spares, lab chemicals, etc.
11. Hazardous waste (DAF dried scum) generation and storage records

Page 17 of 49

Annexure -V

Consumption of chemicals like alum, Polymer, Nutrients (DAP & Urea), etc on daily basis.
Hours of Operation of all pumps, Aerators, DAF, etc.
Flow meter reading of Inlet (3HP/10HP) and outlet (5HP) pumps
Hours of operation of DG set during power failure
Consumption of Diesel, kerosene, lubricants, etc.
Breakdown and corrective/preventive actions
Process failures and corrective/preventive actions
Collection of tar in ETP plant inside premises & Handing over the same
Lab test records for all parameters

Contractors seal and Signature



NAME OF WORK: WORKS CONTRACT FOR OPERATION AND MAINTENANCE OF PRODUCER GAS
EFFLUENT TREATMENT PLANT INCLUDING LABORATORY ANALYSIS AT BHEL-TRICHY
DURING 2023-24 FOR 15 MONTHS

Enquiry No: 9032300002; GEM/2023/B/3617479; Dt: 14.07.2023

1.
1.1

1.2

1.3

1.4

1.5
1.6

1.7

3. SPECIAL TERMS AND CONDITIONS OF THE CONTRACT

PAYMENT TERMS:

Payment will be made on monthly basis after completion of work on pro-rata basis based on actual work
executed as per BOQ after acceptance and certification of Area in charge (BHEL Executive). Payment shall
be made as follows on submission of bill complete in all respect.
[. 90 days from issue of CRAC / SDA for Non MSME
II. 60 days from issue of CRAC / SDA for Medium (UDYAM Certificate to be submitted)
[II. 45 days from issue of CRAC / SDA for MSE (for Micro and Small enterprises only- UDYAM
Certificate to be submitted).

Submittion of UDYAM certificate will be consider only for relaxation in payment terms and no
other benefits will be given for MSE Bidders.

If UDYAM Certificate not submitted substantiating the same, payment will be processed in Non-
MSME basis.

The Contractor should submit the bill within a week after at the end of each month in triplicate copies
detailing the various items of work done during the month supported by the requisitions issued from time
to time. The Contractor shall, once in every month, submit to the respective area HOD separately details
of their claims for the work done by them up to and including the previous. He should in addition furnish
a clear certificate to the effect that the claims submitted by him as aforesaid cover all his claims and that
no further claims shall be raised by him in respect of the work done up to and including the period under